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Report No.: eLab-FCCP-1-2312C046
[TestMode  [IEEE 802.11n (HT40)_Ant.1
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -9.52 8.00 Pass
2437 -9.46 8.00 Pass
2452 -8.24 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
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|Test Mode |IEEE 802.11n (HT40)_Ant.2
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -9.96 8.00 Pass
2437 -7.41 8.00 Pass
2452 -7.90 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
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|Test Mode |IEEE 802.11n (HT40)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -6.72 5.96 Pass
2437 -5.30 5.96 Pass
2452 -5.06 5.96 Pass
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[TestMode  |IEEE 802.11ax (HE20)_Ant.1
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -8.09 8.00 Pass
2437 -7.70 8.00 Pass
2462 -7.00 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
@ T @ T @ T
- + al, - I P - bt
P e SEREREE
, | . ,
¥ ‘ ﬂ"w M"«w o
|Test Mode |IEEE 802.11ax (HE20)_Ant.2
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -8.28 8.00 Pass
2437 -7.53 8.00 Pass
2462 -6.34 8.00 Pass
2412 MHz 2437 MHz 2462 MHz
@ N @ N @ N
I i o b - IR
” il B | e
, , . |
W kT W M‘m WM |
|Test Mode |IEEE 802.11ax (HE20)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2412 -5.17 8.00 Pass
2437 -4.60 8.00 Pass
2462 -3.65 8.00 Pass
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[TestMode  |IEEE 802.11ax (HE40)_Ant.1
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -11.02 8.00 Pass
2437 -10.28 8.00 Pass
2452 -10.48 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
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|Test Mode |IEEE 802.11ax (HE40)_Ant.2
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -11.05 8.00 Pass
2437 -9.34 8.00 Pass
2452 -10.51 8.00 Pass
2422 MHz 2437 MHz 2452 MHz
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|Test Mode |IEEE 802.11ax (HE40)_Total
Test Frequency Power Spectral Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2422 -8.02 8.00 Pass
2437 -6.77 8.00 Pass
2452 -7.48 8.00 Pass
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|Test Mode IEEE 802.11b
Low Bandedge-2412 MHz High Bandedge-2462 MHz
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[TestMode  |IEEE 802.11g
Low Bandedge-2412 MHz High Bandedge-2462 MHz
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|Test Mode IEEE 802.11n (HT20)
Low Bandedge-2412 MHz High Bandedge-2462 MHz
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|Test Mode

IEEE 802.11n (HT40)

Low Bandedge-2422 MHz

High Bandedge-2452 MHz
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|Test Mode IEEE 802.11ax (HE20)
Low Bandedge-2412 MHz High Bandedge-2462 MHz
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|Test Mode

IEEE 802.11ax (HE40)

Low Bandedge-2422 MHz

High Bandedge-2452 MHz

® “RBW 100 kHz Marker 4 [T1 ] ® “RBW 100 kHz Marker 4
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End of Test Report

Project No.: 2312C046

Page 91 of 91

Report Version:

R0O




